

**SURETANK**

Engineering a better, safer future

SURETANK (THAILAND) COMPANY LIMITED

24/15 Moo 6 Samnakthon, Ban Chang

Rayong 21130 THAILAND

Tel. +66 (0) 33 658-210 Fax +66 (0) 33 658-209

Website: www.suretank.co.th**Proof Load Test Inspection Report**

CLIENT : SURETANK EXPORT LTD.

DATE : 18-Jun-14

PO No. : CN1354

CONTAINER TYPE : CARGO BASKET 14.3 x 1.2 x 0.6

TAC No. : S-6249

PRODUCT No. : BM-B-4629

EQUIPMENT (S) TESTED / INSPECTED ARE SHOWN IN PICTURE BELOW- 2 POINT REQUIRED TEST LOAD = $R \times 1.5$ $14,213 \times 1.5 = 21,320 \text{ Kgs.}$ - 4 POINT REQUIRED TEST LOAD = $R \times 2.5$ $14,213 \times 2.5 = 35,533 \text{ Kgs.}$

- DIMENSIONS : (LxWxH) =

 $14,300 \times 1,200 \times 1,005 \text{ mm.}$

- LOAD CELL SERIAL No. 7897

- ASSEMBLY DRAWING : ST15/CB-ST-14-01

- LOAD TEST ACCORDING TO DNV STANDARD FOR CERTIFICATION No. 2.7-1☐ 2 points

THE ACTUAL LIFT FORCE ON CRANE : - Kgs.

☒ 4 points

THE ACTUAL LIFT FORCE ON CRANE : 36,310.00 Kgs.

ATTACHEMENTS :

1. TEST CERTIFICATE No.0307/11582 (LOAD CELL No. 7897)

2. MAGNETIC PARTICLE EXAMINATION REPORTS (AFTER LOAD TEST) AND MT OPERATOR QUALIFICATION.

NOTE :

1. WEIGHT FOR CERTIFICATION PURPOSES ARE AS FOLLOWS :

 $T = 3,673 \text{ Kgs.} \quad P = 10,540 \text{ Kgs.} \quad R = 14,213 \text{ Kgs.}$

2. AFTER THE TEST , THE CONTAINER WAS SUBMITTED FOR MPI.

RESULT :☒ ACCEPTABLE☐ UNACCEPTABLE

		NAME	SIGNATURE	DATE
SURETANK	TESTED / INSPECTED	MR. WATCHARA O.		18-Jun-14
	REVIEWED	MR. WANTANA M.		18-Jun-14
D.N.V	WITNESSED / REVIEWED	MR.MORAKOT P.		18-Jun-14